- ;

T/ "

Southport Billiard Table

ltems:
PTSOHOOQOS8R - 8’
PTSOHOOQ9R - 9



POOL TABLE PART LIST

#1 #2 #3 #4
3/8"X1-3/4" Bolt 3/8"X38mm Washer 3/8"X2-1/2" Bolt Leg leveler
18 pieces 22 pieces 4 pieces 4 pieces
#5 #6 #7 #8
D
2 | @ | @
Q) &
1/4"X3" Bolt 1/4" Nut 1/4"X19mm Washer 1/4"X2-1/8"Bolt
36 pieces 44 pieces 50 pieces 12 pieces
#9 #10 #11 #12
W
Q)
1/4"X1-3/8" Bolt 3/8"X1-1/2" Bolt 3/8"X2" Bolt 3/8"X25mm Washer
2 pieces 4 pieces 8 pieces 20 pieces
#13 #14 #15 #16
— ‘ﬂ \\\\\\\\\\\ R
® | & | s [1
3/8" Nut Leg angle steel (BMMBolt Apron.corner
8 pieces 4 pieces 16 pieces 4 pieces
#17 #20

A—

12#X2-1/2" Screw

End rail corner

Side rail corner

S

3/8"X1-1/4" Bolt

12 pieces 4 piece 2 piece 12 pieces
#21 #22 #23 #24
3/8"X32mm Washer Basket A Basket B 3/16"X5/8" Bolt
12 pieces 4 pieces 2 pieces 12 pieces




#25 #26 #27 #28
> =
: 5/16"X1-3/4" Bolt |5/16"X23mm Washer|  T4X5/8" Screw
12P )
e 18 pieces 18 pieces 4 pieces
#29 #30 #31 #32
T4X1" Screw Cue support Triangle support 1/4"X1-1/2"Bolt
4 pieces 1 piece 1 piece 8 pieces
#33 #34 #35
% =
1/4"X16mm Washer Allen Wrench Wrgnch
8 pieces 1 piece 1Piece




End rail Side rail A Side rail B Side apron
2pieces 2 pieces 2 pieces 2 pieces
F G H
~ /
N N | -
End apron I1End apron Mid cross bean End cross bean
1 pieces pieces 2 pieces 2 piece
J K L
Main beam Mid cross bean Leg Stretcher
2 pieces 1 pieces 1 piece
N O P
< = n/’/
Slate Ball feed A Ball feed B
1 set 1 piece 1 piece
R S T
Ball feed A Ball feed A1 Ball feed B Ball feed B1
1 piece 1 piece 1 piece 1 piece
Vv w
Ball cather
1 piece 4 pieces 4 pieces




Assembly Instructions

Step 1:

ﬂ./m
Q.
)

-

w




Step 3:




Step 6:










STPE 11:




	8R&9R說明書 9R封面 (1).pdf
	8R&9R說明書 1 (1).pdf
	8R&9R說明書 2 (1).pdf
	8R&9R說明書 3 (1).pdf
	8R&9R說明書 4 (1).pdf
	8R&9R說明書 5 (1).pdf
	8R&9R說明書 6 (1).pdf
	8R&9R說明書 7 (1).pdf
	8R&9R說明書 8 (1).pdf
	8R&9R說明書 9 (1).pdf

